FEASIBILITY STUDY & MASTER PLAN
FOR |
PATTANI MUNICIPALITY

OVERSEAS TECHNICAL COOPERATION AGENCY
GOVERNMENT OF JAPAN



FEASIBILITY STUDY & MASTER PLAN
FOR
PATTANI MUNICIPALITY

OVERSEAS TECHNICAL COOPERATION AGENCY
GOVERNMENT OF JAPAN



SEm ) FER

EN. s
Aok s 122
%&%No. 04335 ;’;(7




/0
st

/t/::. __J>£'/)/A

JEN Lisrary

N



INDEX

Chapter 1: Introduction

1.1 Services of Japanese Experts ... ... iinrs ittt neaananea
1.2 Survey & Study  ......... e .
1.2.1 Field Survey _...... seeeas ettt s S .o
1.2,2 Preparationof Report . ....... ... iinninnn.
1.3 Source of Data ..... 4t e et itaene e ettt
1,4 Concept of Planning & Designing ...........c...... Ce et
Chapter 2: Summary & Recommendation
[...]
these new wells have been also contaminated by heavy iron against their expectation.

It is recommended that new water treatment plant shall be improved by means of addition-
al chemical dosing in addition to present chemical dosing,

3.1.2 Water Source
Existing facilities of water source are as follows, including old and new wells, as
shown in Fig-3.1,

Old Wells: q; =20 m3/hr, 63 metres deep, 125 mm in dia,
4y = 40 m3/hr, 114 metres deep, 250 mm in dia.
43 = 15 m3/hr, 63 metres deep, 100 mm in dia.,

New Well: q, = 80 m3/hr, 92 metres deep, 250 mm in dia,
95 = 80 m3/hr, 92 metres deep, 250 mm in dia,

' Old well q; and Gy had been operated mercilessly and driven by old style pump
until new wells was instalied, but at present there are only three wells under the opera-

tion, such as 99, 4, and 4z. Inother word, two old wells, q; and q, are now out of order,
Since end of 1970,

- 12 -



Fig 3.1 Wells of Puttani Plant

75m (No 4)

®
(No. 5)
g

{No. 3)

(No.1) @251 »

lém F0m O old wells
! /

(No @ @ new wells

Furthermore, due to the short distance of each wells shown in Fig-1, above three
wells might not be able to take underground water as much as mentioned above, if each
well would operate at same time, Regarding this matter, two wells can be calculated by
following equation.

H-h
Log;—

Thiem Equation: Q@ =2,73bk

here: @ = amount of pumping water (m3/sec)
b = depth of aquifer (m)
k = coef, of permeability {m/sec)
H = height of water pressure line (m)
h = height of water pressure line after pumping water (m)
D = influence radius (m)
r = radius of well (m)

‘The value of these data can be obiained from the Department of Mineral Resources,
as following Fig - 3.2.

If the data mentioned in Fig 3.2 is applied into the equation, 11ke
Q= 210,05 gpm = 0. 795 m°/m1n =0,0132 m"/sec

b=25m

k = assuming 1.5 x 1074 m/sec as fine sand

H=123 m

h=120m

r=0,125 m )

- 13 -



Fig. 3.2 DRILL LOG OF WELL NUMBER H1 ISPN9
PATTANI WATER WORKS

-

FEET HOLE. EXRMATION. FEET Remarks
/ Clay, dark greenish gray, silty, limonitic,
20 / loose, non-plastic; with some shell’s (tag-
ments.
40 Gravel and Pebble, light gray sizes ranged
60 A 55 from 3-4 mm, angular to sub-rounded,
? 2 6%, C poorly sorted, composed of quartz of
"ae 2 und various colors; with black chert fragments.
80 o 0‘0 0 - 80 .
Clay, light gray, silty, loose; non-plastic.
19 W 1o Sand, and Gravel, medium light gray, sizes
120 4 L4 ranged from 2—4 mm, angular to sub-
d - Nee 125 rounded, fairly sorted, composed of quartz
140 /7///// /] 140 of various colors; with some clay.
LilavS e 150 Clay, medium light gray, sity; loose, non-
160 7 \pastic, with shell’s fragments.
180 / / Sand and Gravel. Same as at 110°-125",
200 /// ﬂ Clay yellowish brown, silty limonitic, loose,
- ST e with some gravel.
220 PRI AN Sand, and Gravel. Same as at 110°-125%;
A with some pebble.
240 -
. o
- B ‘0. .
260 o o b Gravel and Pebble, grayish orange, sizes
180 T . qso/ ranged up to 6 mm, sub-angular to round-
it PR = ed, sorted, composed of quarts of various
8.7 a° colors; with black chert fragments.
300 o 8" D%
, Gy ® '%" 315 Clay, ligl}t brown, silty limonitic, loose,
320 S IITT 7 non-plastic.
b o ore| | 320 .
301 | 220 % Gravel and Pebble,
(LN o Q op
360 2 o f)bf“\? 365 Pebble, Grayish orange, sizes ranged up
oo Co O sub-rounded, towell sounded, well sorted,
380 °D‘3a?°-v o composed of quartz of various colors; with
400 %b ovﬁb,_: chert fragments
410 2-@ 0“ D 4‘0

DETAILS OF THE WELL

Drilled by Department of mineral Resources “H”’ Rig. Driller

SANTI Drilling commenced July 6, *68. Drilling completed July 12, *68.
Perforated screen 340 to 350" and Screen # 350° to 370",

Static water level 3.62" below land. Pumping level 12.43" below land surface.

Yield; 210.05 gpm.

- 14 -



Table 3.1 Water Quality of Deep Well

Run No. )3 2 3 4 Remark

Appearance Clear - Clear Clear
True Color none none - rione
QOdour unobject | unohject - unobject
Temperature 30.2 - - 29.5 °C
Turbidity 1.0 7.0 4.0 4.0
pH 5.8 6.4 6.7 5.7
Total Hardness 20,0 94.0 56,0 156.0 as Ca COg
M-alkalinity 22.0 27.0 46.0 37.0 "
Chloride 6.5 8.0 22,5 114.0
Iron

Total 1,1 3.5 6.0

Dissolved 1.0 - 0.7 -
Sulfate nil nil nil nil
Magnesium 4.8 4.8 6.7 19.2
Note: 1, Well 114 m deep at Water Treatment Plant

2. u

1"

"t

3. Well 65 m deep at Songkhla University
4, Well 63 m deep at a slaughter-house

Table 3.2 Maximum Permissible Amount,
Drinking Water Standard, WHO

Ttem WIO Standard
pH 6.5- 9.2
Total Hardness 100 - 500 ppm as Ca Cog
Chloride 200 ppm ]
Ammonia Nitrogen 0.5 ppm-
Nitrate Nitrogen 40 ppm
Iron 0.3 ppm
Fluoride 1.0 ppm
Manganese 0.1 ppm
Phenol 0.001 ppm
Magnesium 50 ppm
Calcium 75 ppm

- 15 -



Then, D _ 2.73x%25x1.,5x10"%x (123 - 120} _ 2 33

log 5.125 1.32 x 10-2

Therefore, D = 215 m

In other word, if each well would be located in about 200 metres apart each other,
normal amount of water can be expected from underground. However, according to
present location of each wells mentioned in Fig 3.1, q, and q,. can not be operated at
same time because of nearby location al same aqulfer From this point of v1ew, it is
suggested that exlstmg capacity is called as g9 = 40 m 3/nr, gy or qg =80 m 3 thr and total
amount = 120 m3/hr,

3.1.3 Water Quality
a) Raw Water Quality

Table - 3.1 shows typical water quality test data of deep well from the test of
PMWD laboratory.

In general, routine test of rdw water quality is done on base of about once a year
by PMWD, but besides of this test, there are no data about daily test checked by the
municipality, because the water treatment plant has no laboratory. The time being, the
raw water has been checked occasionally when the expert and other personal may visit to
the municipality and bring a sample back to PMWD,

Especially note worthy of the raw water quality listed in Table - 3,1 is that each
water source quoted has high values than normal in iron and turbidity. Other items are
found nothing to justify the existence of significant contamination, This is because the
contents of nitrogenous compounds, chloride and heavy metals, except the iron and
turbidity, are lower than the WHO standard quality for drinking water. The WHO stand-
ard is attached as Table 3.2,

- 1§ -



b) Treated Water in Water Treatment Plant

Rec_:ords of. analysis of water quality after treatment by means of chemical coagula-
tion, sedimentation and filtration has not heen obtained, However, judging from the data
of Table 3.1, there is no doubt about whole items of component besides of iron and turbid-

ity. In other word, it is only needed to check iron content in treated water, because the
turbidity is considered as result of iron contanination,

So far as the iron contents are concerned, the data has been given from many sam-
ples which was taken by the Expert of PMWD as shown in Table 3.3,

Table 3.3 Iron Contents of Treated Water

Item Iron Content
Run 1 0,08
no2 0.10
u 3 0,10

It is clearly said that the treated water is not always suitable for drinking purpose,
because of iron contents given in Table 3,3, Further, in addition to the problem of iron
in treated water, there are serious status about damages done by the excess iron. The
damages are concerned mainly with corrosion throughout existing sedimentation and
filtration, Table 3.4 shows the detailed analysis of samples taken from some sediments

on the surface of hand - rail (A) and rapid sand filter (B) in the existing water treatment
plant.

Table 3,4 Percent of Component

Sample Si O2 F1203 Ignition Loss

A 93.8 3.4 1.7

B 87.3 7.5 0.3

The reason why silicate component found a great deal is caused by being mixed
with fiiter sand in occasion of sampling.

In addition to the chemical component, it has been found that there are many Gal-
lionella or equivalent bacteria and common algae as result of biclogical analysis in Japan.
The Gallionella is cne of iron bacteria which corrode very much iron pipes and other
equipment made by iron, Therefore, it is absolutely necessary to remove from raw
water before being flowed into sedimentation basin, because iron bacteria are always
grown with serious damages.

Following are general impressions on the quality of treated water al present opera-
tion of existing plant,

1) The influent of sedimentation basin, as raw water, locks very clean than effluent,
since the iron is still in dissolved type under condition of plenty carbon dioxide in raw
water. ,

2) As soon as the raw water is exposed into air, the carbon dioxide tends to be ex-
hausted, and dissolved iron comes to ferrous iron which can be easily oxidised to ferric
iron. The ferric iron shows brown sediments,

3) Following this reaction, alum put 2iready into raw water is reacted with an alka-
linity, and makes floc composed by aluminium hydroxide. The reason why the water

- 17 -



begins to show slightly dull in middie part of sedimentation basin is proven by this
phenomenon.

4) The pH value ranges always lower than 7,0 in raw water, This is _caused by the
carbon dioxide above mentioned, but it is believed that the pH value will rise when the
raw water has been exposed into air and the carbon dioxide has been exhausted,

5) Alkalinity in raw water is also lower than normal range, so that.coagulation made
by alum has not shown in a considerably reasonable condition,

¢) Tap Water in Service Area

The residual chlorine is not always recorded throughout the whole service area,
The chlorine may be consumed while under running through distribution system. For
this reason, it may be necessary to increase the amount of dosage of chlorine until the
residual chlorine may be able to maintain at 0.2 ppm or more. If possible, it is recom-
mended to change the use of chlorine from bleaching powder to liquid chlorine.

No special discussion will be needed for other item,

3.1.4 Water Treatment Plant

a) General

The plant has a normal capacity of 80 m3/day, at this moment, with treatment
facilities for chemical coagulation, sedimentation and rapid sand filtration,

According to the initial plan of this plant, raw water taken from three deep wells
was to be treated with old plant of 20 m3/day. However, it has no more been operated
since new plant has finished. The old plant was almost completely damaged by heavy
iron contents in old wells, so that it shall be destroyed in order to open a space for fol-
lowing ewtention project. Therefore, the discussion shall be limited within the new plant,

b) Chemical Coagulation and Floceculation

For coagulation, alum is now dosed in the inlet pipe of sedimentation tank, and it
is mixed with turbulent flow through the inlet pipe. Then, flocs are formed through
flocculation basin designed by up and down system for about 6 minutes against the flow
of 80 m3/hr,

As fundamental discussion, the present design of chemical coagulation and floccula-
tion are not reasonably matched with a theory and practice, For example, coagulation
and flocculation are not sufficient, because rapid mixing period of 1 to 5 minutes shall
be provided and slow mixing period shall be 20 to 40 minutes of the plant capacity in
general speaking,

Other disadvantage of exisling facility is belonged to theoretical misunderstanding
about alum coagulation given by following equation.

Al 1 =
2(13,04)3 BHZO + 3Ca(HCO3)2 2A1(OH)3 +3CaSO4 + BCO2 + 18H20

The second item of left side of equation, as alkalinity of water, is absolutely nec-
essary to make floes of aluminium dydroxide which can be easily scttied on sedimenta-
tion basin, However, as shown in Table 3.1, this underground water has not enough
alkalinity, so that if alum is dosed directly into water, it may be rather difficult to form
the flses. I is clearly observed that alum coagulation is now reacted in present sedi-
mentation but not in flocculation basin, This is caused by high amount of carbon dioxide
and low amount of alkalinity. In consequence of disadvantages of present facility, it is
recommended to change dosing point of alum and to install new dosing of lime and chlorine

- 18 -



prior to alum dosing.
c) Sedimentation

After the flocculation, the water Tlows into a sedimentation basin which has no
auxiliary one., The type of sedimentation basin is rectangular in shape as it is conven-
tional throughout country, but il has no regulating chamber of flow such as perforated
baffle walls,

Total capacity of sedimentation basin is about 300 m3 which is capable to keep the
water for about 4 hours. This detention period is reasonable, and average f{low is as
about 13 em/min which is little slow than normal value like 30-40 cm/min. It is observed
that many iron will be accumulated on bottom of the basin as sludge which can be blown
off through existing drain pipe and value. These equipment is large enough io drain
accurnulated sludge in reasonable time, but it is unfortunate that there is not suitable
out fall and drain pit to keep the sludge. At present, the sludge is blown off to a small
pond to wait until being penetrated through the earth,

d) Filtration and Clear Water Reserveir

Over flow water in the end of sedimentation basin flows into the flume after passing
over the weir, and then is introduced to the rapid sand filter. Water is filtered by the
gravity system. The filter consists of two basins in which each basin has about 110 m/
day of rate of filtration. Water is only used for backwashing of filter bed and no air and
no surface washing facilities are provided. Filtered water is stored in the clear water
reservoir after being chlorinated by bleaching powder solution.

It is observed that there are plenty amount of filter film consisted of heavy iron on
the surface of filter. This is proved as an iron bacteria which growth rapidly day after
day on the surface of sand, and it penetrates into deep which causes heavy contamination
of sand, Mud-balls have been formed on the surface of sand, so that it shall be needed to
fluidize the sand as far as possible during back-washing,

Tt is apparenily felt that the heavy smell of iron sulfate comes {rom area around
the sand. This can be illustrated by the fact thai there is still many iron in the effluent
of sedimentation basin. It is also proved in the clear water reservoir which has many
debris consisted by iron sulfaie on the boltom of reservoir.

The wasle water came from rapid sand filter is now flowing into the pond as well as
the sludge from sedimentation basin. It is recommended that the waste water pit shall
be installed Lo hold the waste water for at least one complete filter wash operation,

Since the operating efficiency of the plant is not covered by whole capacity, it may

be possible to extend the running time of filter slightly Ionger that in ordinary basin but
it is desirable to improve the system of back-washing.

e) Others,
Examination of water qualily is not tested in the plant, because there is no labora-
tory, Although the examinaiion does not cover full details with the result, some of im-

portant items of water analysis shall be provided even though it is simple, so that safer
and more reliable water will be produced at the plant.

f) Summary

In summerising, present facilities in new treatment plant are as follows.

- 19 -



Chemical Feeding Equipment .

Alum solution tank 1 unit
Alum feeding pump 1 set
Floecculation Basin 1 unit
Capacity . 8 m3
Dimension 0,7m x 1.5m x 7. 5m _
Retension time 6 min.
Sedimentation Basin 1 unit
Capacity 2,940 m3
Dimension 3.5m x 3.0m x 28m
Retension time 3.75 hrs
Filiration Basin 2 Units
Capacity 80 m3/hr,
Dimension 3.5m x 3, 5m
Rate of filtration 110 m/day
Clear Water Reservoir 1 Unit
Capacity 1,000 m3
Dimension 20m x 15m x 3.3m
Retention time 12.5 hrs,

3.1.5 Ihstribution System
a) General

The pipeline 15 laid under almost in public roads. The maintenance and management
of the pipeline is generally rather difficult, because there is soft foundation under the
surface of earth, and there are many river or klong crossings.

The pipeline was made up to progress of the inhabitants, so that there is not defi-
nite rule of piping in general. It is thought that the size of pipeline is not always enocugh